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Unless otherwise stated the results shown in this test report refer only to the sample(s) tested. This test report cannot be reproduced,
except in full, without prior written permission of the Company.
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1 nl R, Sb mg/kg 2.5 <60 n.d. e
2 Al AR, As mg/kg 2.5 <25 n.d. e
3 AL, Ba mg/kg 25 <1000 n.d. E
4 AR, Cd mg/kg 25 <75 n.d. e

% GB 6675.4-2014
5 IS, Cr mg/kg 2.5 <60 n.d. e
6 AT, Pb mg/kg 25 <90 n.d. e
7 AR, He mg/kg 25 <60 n.d. e
8 AV, Se mg/kg 25 <500 n.d. e
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1. mg/kg = ppm; 0.1wt% = 1000ppm
2.n.d. = RAGH <T5vEA H R
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